14 H.P. SHUTTLE TRACTOR

MFG. NOG. 1690337

42" ROTARY MOWER

MFG. NO. 1690271

TP - 454 48" ROTARY MOWER

PRINTED IN L5 A,
778 MFG. NO. 1690272

Dimplicity




Product 1dendification:

- When ordering parts, keep your products serial number and manufacturer's number in mind. Variations may accurin
apart betwaen early and later model products, causing the product serial number to be listed in the parts description
whenaver these variations occur.

Reacord your 1.D. numbers here for quick, future reference.

Product #itg. No. S/N

Mower Mig, No. - S/M

Attention:

Standard torques appear in a chart at the end of the manual, while important individual torgues are given on specific
parts drawings. '

CRITICAL znd MAJOR notations point out important facts or instructions which relate to personal safatyand proper
machine operation. Any CRITICAL notation which may appearin this book, pinpoints characteristics which, if
not properly followed, can create a safety hazard. Any MAJOR notation which may appear in this book, marks

characteristics which, if not properly fallowed, may result in eperating failure, shortened product life, or greatly
reduced quality of the unit.

For your convenience, assembly notes are inciuded in parts drawings to assist in repair and assembly of unit,

HOTE: Specificalions may change without notica,

SIMPLICITY PRODUCTS FOR THE PROPER CARE OF EQUIPMENT
These genuine Simplicly products will help the owner exlend the life of his equipment.

_ OILS - SPECIFICALLY ELENDEE OF HIGH GUALITY BASE
DILS & ADDITIVES.

Speclal Worm Gear [Roticul} Ol for use in all Lillers and
snowihrowers with worm gear auger drive. Required for
protectian of hrass gears and mating parts. Caze of §2 Quarts,
Part #16851040, Individual Quarts 118065.

Multl-Purpose Hydraulie/Tranzmiasion Ol for use in most
hydrauiic applications, and hydrostatic and gear
transmissions. Specific Simpifcity applications: All hydro-
static transmissions, all bevel gear cases, all Broadmoor,
Landlord, Sovereign, 4000, G000, 7000 transmissions {except
Peerless Gear Transmissions). (Mol used in SunStar tractor
transmission.} Case of 12 Quarts, Part #1685515, 2% Gallen
Container, Part #1685539,

2-Cycle Engine Oil, a premium lubricant for all 2-cycle air-
cooled engines. Case of 12 Part #i635517,

SAE SW 30 SF/CD Cold Weather Engine Cil for use in all four
cycle and diesel engines at 30° temp. and under. Case of 12
 Quarts, Part # 1685576.

SAE 15W40 SF/ED Engine Qil for gas and diesal engines,
warm weather; seg engine manufacturer recommendations.
Case of 12 Quards, Part #1685554.

Grease Gun Kit has 12" flexible hose to get imo tight spots
with ease, Kit contains: gun and 3-8 oz. tube of grease, Parl
#1685510. For replacement tube, order Part 4 103077,

Prieumatic Tire Seal, seals all leaks including haad leaks and
punctures up 1o 3716 inch diameters. Prevents flats for tread
lite of tire. Available in following amounts.

Casze of 12 - 11 0z. Tubes 1685537
Case of 24 -~ 11 Gz, Tubes 1685525
5 Gallon Pait 1685527

Teuch-Up Palnt kesps equipment In showrcom condition.

Daubbets

Spray Cans Quars 12/CIn.

“Simplicity Qrange - 103262 1685037 1685520 - Mixed

{12 cansf18285779) (6 Simp. Crange,
& White)

~*Classic Oranga - 1685558 1685560 1685562 - Mixad

(12 cans/1685558) (F Classic Omangs,
g-Whita}

White 103040 1685032 1685562 - Mixed

(12 cans/1685178) {G-Classic Orange,
B-VWhite)
1685520 - Mixad
(6-5imp. Orange,
B-While}

Black - 1685557 A, MN.A.

{12 Cans/16B5552)

*Far 1577 thrut early 1986 products.
**For products produced alter 12/1/85.

Simpficlty Designer Seat Covers are double stitched, easy
care vinyl. Keaps new seats new, makes worn seats ook new.

= Small Cover for 4000, 5000,

& 6100 Tractors 1585540
* Large Cover for 6204, 7000 & -
9000 Traciors 1685541 I.\
A
& SunSiar Seal Cover 1685577

Extend Equipment Life - Use Only Genuine Simplicily Parts




Limplicify

Table of Contents

FRAME & FOOTREST GROUP ... i i ie it s e s rat e cr s 2
WHEEL, AXLE & STEERING GROUP .. ... i i e i ettt e et st iatrasnnns 4
ENGINE & DRIVEGROUP .. .. ... ... iiiiiiaan- e r e raaeaaieaae et 8
SHUTTLE CONTROL & BRAKE GROUP ... . .. it it i et iietaeaeaanenns 10
PULLEY & PLANETARY GROUP .. ... i i et i niemerm s m s an i g 12
TRANSMISSION BRAKE DRIVE& CLUTCHGROUP .. ... i ittt iannnas 16
TRANSMISEION GROUP .. i it ittt et isaactatonnaaanaaatanaenns 18
AT.0. CONTROL GROUP ottt ittt et e et e e re e et r ittt taaenaeannn 22
P.T.O. CONE CLUTCH GROUIP ... i ittt asate st entnaacaaaaaaaeannnn- 24
LIFT LEVER & CABLE GROUP ... i i it it i et a e ca i sma e e aeanunns 26
BEVEL GEAR & SIDE PLATE GROUP .. .. it ittt i ot i e s bseama e s e aasn 28
DRAWBARGROUP ................. E e et e maa e mat e 30
REAR AXLE & DMFFERENTIALGROUP ... .. i i st e eaaans . 32
ELECTRICAL GROUP .. it it i ia et am s e e tsanarasnianannnn 34
DASH GROUP .. it ettt c b ae e m e r e et e e ra . an 36
HOOD & LIGHT GROUP L. it e it e ecrsraarraterarantanenns 40
SEAT B DECK GROUP ... it ittt maem e m e taranaaeeaatan e 42
HOUSING & ARBOR GROUP (42 MOWBI) 1+ . vt e o ee e e et e e e e a e et aranaenees 44
COVER & BAIL GROUP (42" Mower) ... ... 0. i i it mae sttt nannsnn 45
HEIGHT ADJUSTING & ROLLER GROUP {42” Mower) ... ... ciiiiiniiirnnnicaneninnn 43
DEFLECTOR, STONE GUARD & ROCKER ARM GROUP {42" Mower] ..........ccvvuenn.. 50
HOUSING & ARBOR GROUP (48" Mower) ... .vt i it s it crsiaciaieae e g2
COVER & BAIL GROUP {48" Mower] .............0iiiiniininnnn. C e a e b4
HEIGHT ADJUSTING & ROLLER GROUP (48" Mower} ........ccvieriinrnnnnn [ 56
DEFLECTOR, STONE GUARD & ROCKER ARM GROUP (48" Mowerl ..................... 58
STANDARD HARDWARE TORCUE SPECIFICATIONS .. ... veiiinirenrnnann- Insicle Back Cover



Group 281626

Sfmp’fnﬂy Frame & Footrest Group

POSITION SHAFT ASSEMEBLY 1663168 BY ALIGMING LEVER
ARMWITH CENTER OF LIFT CABLE PLILLEY BRACKET DN
RIGHT HAND SICE OF FRAME. SECURE SHAFT ASSEMEBLY

1IN PLACE WITH SET COLLARS 157624 AND SETSCREWS
828709,

POSITION LEVER ASSEMBLY 115}
TO ALIGHN WITH QLIADRANT.
FILL SPACE LN HLIE WILTEH 217642
WAESHER AS REQl. TIGHTEN SET-
SEREWS (22! AFTER LIFT LEVER

. 3 15 BOLTED TO LEVER ASSEMBLY.
FTOHQUE TO M:I—EifI IREFERA TO 981334 FOR LIFT LEVER]
FT. LBE. .

-

USE STANDARD HARDWARE
TOROLUE SPEC. NO., 173202
UNLESS OTHERWISE NOTED.



Mfg. No. 1690337

Frame & Footrest Group simpffni'fy

10/78
Raf, Part
No. Mo, ' Oy, Serial Na. Description
1 15656255 1 [ODD0Y-L 1 REAR FRAME ASSEMELY
2 171271 1 (0Q000}-[ 1 FQOT REST, R.H.
3 1 7EEZE 1 (00000 I FOOT REST, L.H.
4 820562 & (QOoOO}-| | BOLT, Carriage, 5/16-18 x 3/4
5 921332 2 10000004 1 CAPSCREW, Hex Hd_. BME-18 = 3/4
G H1TISE 10 eluly ) X 1 LOCKWASHER, 516
7 9173r2 ] 000001 1 NUT, Hex, Full, Ef16-18
] 920470 2 OG0 -{ } NUT, Speed, Tina, 5M1513
9 1657472 1 (00000 - { } FOQT PEDAL ASSEMBLY
1n 103419 2 {00000 } BUSHING
11 157300 1 {00000 -{ } ARM_ Pedal Foot
12 917378 1 {00 -{ } WASHER, 3/8
13 916965 1 IDDUD!JH } LOQCKWASHER, 3/8
14 Q16950 i (D0000}-[ ¥ MUT, Hex, Full, 3/8-16
15 171593 1 (G00D0}-{ 1 FROMT LIFT LEVER ASSEMELY
16 18631685 1 (DO0M}-L I LIFT SHAFT ASSEMBLY
17 1587625 1 10000}-t I LIFT LEVER ASSEMBLY
1B 170875 2 (OO0} H BEEARING, Lift Lewur
19 157624 2 (0OH)-§ 1 SET. Callar
20 g2870Aa 2 {O0000)-1 1 SETSCREW, Cun Fr., BME-18 2 /B
21 167652 4 000000 - ] KEY
2z BIa734 4 L3, sH 1 SETSCHEW. Soc. Hd., 5MB-1E < 1/4
33 921977 z {01 I CAPSCREW,. Hex Hd_ 5/1B-18 x 1-1/4
24 153166 1 [Ctoon-1 } DECAL, Simplicity
25 174954 1 (CcHOm)-[ } DECAL, Clatch
26 1653876 1 {0000 - } BEARING, Fivey
27 928727 Z [ODO0D)-{ ) CAPSCREW, Whizr, 3/8-16 x 1-1/4
o] |24352 P (00D I RUT, Flange, 3/8-16
= 21212 4q (CDR0a) - ] CARSCREW, Hex Hd., 7716-14 x 1142
an 18159 4 {O0000}-{ I LOCKWASHER, 7/18
M 1655727 1 i lu 3| } DECAL, Farking Brake
iz 17631 1 {Q0000)-§ ) QDECAL, Shifr Pattern



Group BBI171-

Limplicity Wheel, Axfe & Steering Group

NCTE: USE STANDARD HARDWARE
TORQUE SPEC. NOQ. 173209 LUNLESS
OTHERWISE NOTED.



Mig. Mo, 1690357

- [ i
Wheei, Axie & Steering Group Kimplicity

Ref. Part 10/78
Ho, No. Qty. Serial Mo. Description

1 171378 2 {001 ! WHEEL & TIRE ASSEMBLY

2 156025 Z {00A00)-{ H VALVE STEM & CAP

3 157490 2 {00000 -{ ! TIAE, 16650 x 8 Goodyaar

1605265 2 [DDO00)- | 1 TIRE, 16-6.50 = &, Carlizle

4 164247 2 {CRMOCHHN-1 I TUBE, 16650 x 8

& 171377 2 { CHOMCHMG -1 I WHEEL ASSEMBLY

[ 164383 4 (CHMO-4 i CLIP, Bearing

7 920001 1 POQOG-{ } LOCKNUT, Flange, 5A16-18

B 154485 4 (OGUOI-| i CONE, Bearing

B 171375 4 {COCI00-1 1 SPACER
10 170168 4 {00000 -{ 1 SEAL
11 3021010 3 {DOa00)-{ 1 COLLAR, Set
12 2286 2 {00000 -{ 1 SETSCREW, 84, HY., Cup Pt 5/16-18 x 5/16
13 154487 2 TOO000]-{ } CAP, Hubk
14 1T 1 {00000]{ } SPINDLE ASEY, LH,
18 108187 3 {DGO00)-{ } WASHER
16 1705998 1 [OC000] { } ARM, Steering, LLH.
17 157427 2 [00000) -1 } KEY, Square
18 82372 2 (D0000)-{ } SETSCREW, 5M16-18 x 1/2
12 157494 i (DO000r-{ } SPINDLE ASSY, A.H
b BO51012 1 (0OCe0}-[ } WASHER
21 G2TF4 1 (Ooo00T-{ } RING. Petaining. No. 75
22 5274649 1 LK N ) CAPSCREW, Hex Hd,, 1/2-13 x =174
23 918431 2 (0000 1 WASHER, Plain, 1/2
24 187618 1 (OOOGD-L ¥ SPACER
25 920648 1 (eR0an}-t I LOCKNUT, Hex, T/2-13
26 913744 i) (OLO00)-{ ¥ NUT, Jam Hex, 1/2-13 .
27 1850553 1 10000aY-( 1 FROMT AXLE ASSY (with bushings)
28 184288 4 i el ] B I BUSHING )
28 914687 3 FODOCHR-L I FITTING, Grease
30 152480 1 POOOHM-{ ! TiE ROD ASSY
31 154177 2 (G000 ! SPACER
a2 2110 z 1QCG00-¢ ! CAPSCREW, Hex Hd,, 3/2-16 x 1-1/4
33 8261100 10 [OO0e0]-( ¥ BOLT. Hub
34 M7ire 2 (LHICTI-o 1 WASHER, Plain, 3/8
35 80651 | 2 { D001 1 LOCENUT, Hex, 3/8-16
3B 171830 1 {0a0s0-{ ! LINK, Drag
a7 164272 e 10000001 ] JOIMT, Ball
k:3 919362 2 { GO0 - 1 MUT, Jam Hex, 1/2-20
29 4IN245 2 (0000 - ] LOCKMUT, Hex, 1/2-20 -
40 171832 1 L0 - 1 STEERING HOUWSING ASSEMBLY {Incl. 42 & 43}_r
41 170580 1 {CHOTH -1 I HOUSENG, Steering
42 170982 1 {CR0000)-{ I BUSHING, Steering
43 1542268 2 {CHWH0) - } BEARING, Neesdle
44 1705985 1 {0007 - } STEERING ARM ASSEMELY
45 1700987 1 sl R } GEAR, Bevel
46 912430 1 {0000 -{ } WASHER, Flain, 7/16
47 g24058 1 {000) -{ } LOCKMUT, Hex, 2/16-14
a8 171020 1 {00000] -{ ¥ SHAFT, Steering
49 10223 1 {00005 -{ } KEY, Woodruff, Mo &, 5/32 x 5/8
&0 10088 1 {000050) - ¥ PINIQHN, Bevel

MOTE: PARTE REF. NO. 51-64 CONTINUED
ON THE FOLLOWING FAGE.



Growup 881T171-

Bimplicity

Wheel, Axle & Steering Group

Raf. Part

Ma. Mo, Qry, Serial No. Drascription

51 1602155 1 (CHMHI0) - ] "E" RING

52 171000 1 {000 -{ 1 FLATE. Staering

53 20415 2 {CO00]-{ 1 CAPSCREW, Hex Hd_. 3/B-16 x 1-1/a

54 928731 2 {00000)-| 1 LOCKEMUT, 2/816

55 123430 2 (OO0 - H WHEEL DRIVE

55 223734 1 {00000)-1 } SETSCREW, Sq. Hd., 5618 x 1/4

57 154264 1 {1 Ha L B } RING, Retaining

o5 158223 3 [ OGO )-{ } WASHER

59 166342 1 (DOQO0)-1 } WHEEL, Steering

50 431977 1 (00000 ] CAFPSCREW, Hex Hd,, 51638 x 1-1/4

&1 172353 2 100000) { I SETEM & VALVE CAP

52 173431 2 100000 - } WHEEL & TIRE ASSEMELY, 231080« 12

63 167024 ] {00000 -1 ] TIRE 23850 x 12 Goodyear
1605968 2 (00000 i TIRE, 2350 x 12, Carlisle

54 157602 2 1OO000;-{ ] TUBE, 23-BBOx 12

MOTE: PARTS REF. NQ, 150 FOUND ON

FRECEDING PAGE

10/78



WHEEL, AXLE & STEERING GROUP

. Torque to 13 Ft, Lbs. Min. (2 Places).

. 930633 Nut — Torque to 40-60 Ft. Lbs. (2 Places}. <€I
. Torque to 15-22 Ft, Lbs. (2 Places).

. Timing marks on pinfon 170988 and gear 170987 must be ir lina.
Do not brush grease on tooth surfaces of gear and pinion.

. Torque 16-21 Ft. Lbs.

. Remove backlash ir assembly by turning capscrew 217400 until backlash is
set and lock by tightening locknut 928731 against plate 171000,

. Torque 25-33 Ft. Lbs.

. Torque nut 830648 to 80-100 Ft. Lhs. Lock nut in place after torquing by
helding nut 230648 and tightening jam nut 913744 to 45-55 Ft, Lbs,

Axle assembiy 1652104 must pivot freely after assembiy. @

Assemble iterns on front spindle in order listed.
a. 1713746 spacer

b. 1168 seal

c. 154486 hearing

d. Wheel & Tire Assembly

e. 154486 bearing

f. 171375 spacer
g. 8021070 Collar & 928641 setscrew — Torgue setscrews to 9-10 Fi. Lbs. Min.
h. 184487 hub cap

Apply lithium grease to bearings 154486 at time of assembly. After assembly Gﬂ

is complete, bearings must rotate freely without end play.

. Hold ball joints when tightening jam nuts (2 Places].

MOTE: Adjust length of drag link assembly 1850571 by positioning end ball joints
0 that front wheels wil be in the straight shead position when the steering gear arm
is positioned at approx. 19° as shown. The steering wheel mounting hole § is tc be
parallel to fore and aft § of tractor.

. NOTE: Tire pressure as received from vendor = 20 PSI Min. at time of assembly.

. Apply grease tospindle bearings {;'! Flaces).



Group 9B1648

Eimpffﬂilq Engine & Drive Shaft Group

ST T T T TN

NOTE: USE STANDAHRD HARDWARE
TOROUE SPEC. NO. 173205 UNLESS
OTHERWISE NOTED.



Mig. Mo, 1680337

Engine & Drive Shaft Group

Bimplicity

10/78

Ref. Part
No, He. Oty Serial No. Description
1 1656452 1 (D00 } ELBOW & NIPPLE ASSY
z 154578 i {0 -{ 1 LOCKMUT
3 170456 ] (O] -{ 1 MUFFLER, Exhaust
4 171820 i (R 1 STRAP, Mufller
5 172081 1 (CHOCHHQ - } CLAMP, Muffler
6 S33608 1 (E00-{ ! BOLT, Camiage, EHE18 x 1-1/4
? o1 7256 3 (0000 I LOCKWASHER, 5/16
- 17372 2 {000 1 NUT, Hex, 5/16-18
) SHMEES 3 DI I CAPSCREW, Hex, Hd., 3/8-16 x 1-1/2
10 172455 1 (000 } CAPSCREW, Rect. Hd,, 3f8-18 x 1-5/18
1 917378 4 (O000u-i ) WASHER, 3'8
12 216965 12 110, 1l Y } LOCKWASHER, 2/8
13 B16950 g (oo - i MLUT, Hex, 3/816
14 172328 i {Q00a0]-{ } EHAFT ASSY, Drive
15 173028 2 (00000} } COMPLING
16 1656287 2 {DOO00)-{ } SPACER
17 172284 1 {00CO0N-[ } FLANGE, Drive Shaft
18 157437 1 [ OQ000]- } KEY, Drive Shaft
14 924624 1 (CH000]-{ 1 SETSCREW, 3/8-24 x 3/B
20 922130 2 (00 1 CAPSCREW, Hex Hi, 3/B-16x 2174
21 820415 -] (00000)- 1 CAFSCREW, Hax Hd., 3/816x 1-1/4
23 157424 16 100000} { 1 WASHER, Special
23 1 {Q0000)-{ 1 ENGINE, 14 H.P., Briggs & Stratton
24 172747 1 (DOCH00- | } FILM, Oil Lavel Instructions
25 157095 1 (OO -{ } DECAL, Caution
bl 16863108 1 OO0 - 1 SLPPORT, Muffler

A, When muffler is assernbled onta engine, exhaust pipe must line up with

hale in side of hood.

B. Choke button to be pushed in on dash panel and choke lever on carburetor
to be in open positicn before tightening clamp bolt

C. Tighten setscrew after drive shaft assembly has been secured to engine

flywheel adaptor.

THROTTLE ADJUSTMENT

1. Place throttle lever or dash in full throttle position — up and foward against stop.

2. Instal}l end of throttle control cable wire into engine throttle control rod.

3. Raise engine throttle rod until lower adjusting nut is against stop.

4. Hold lower adjusting nut up against stop and secure cable clamp.

5. Mave throttle control lever through full r'ange and back to full throttle position

to check adjustment.



Group BEI337-

Shuttlie Controf & Brake Group

— |173864, See Pulley
& Control Group)

12
s

?’ f: NOTE: USE STANDARD HARDWARE

n 2 TORQUE SPEC NO. 173209 UNLESS
\_}. OTHERWISE NOTEL. '

10



Mig. No. 1690337

Shuttle Control & Brake Group Limplicify
Ref. Part 10/78
N Na Ony. Sarial Na. Deseription

1 11072 L] {0000} 1 LEVER ASSY
2 108418 2 {00000} [ ] BUSHING
3 1711E5 1 {QQ000-1 1 KNDB
4 164123 1 (0O00D)-{ H LINK
-] 917378 1 [ CHCHOHMON L ] WASHER, B
] 916965 2 [OO-L 1 LOCKEWASHER, 378
7 916950 a (OD00!-{ 1 WUT, Hex, Full, %815
B 173876 1 (O000-{ ) ROD AESY
L] 1651167 1 POC000)-{ I FIN
10 913447 2 (OO0 -{ H PIN, Cotter, 3f32 x 3/4
11 174855 1 (ODD00)-{ i DETENT, Brake
i2 Q28804 2 {000D0)-¢ 1 SETSCREW, 1/4-20 » 318
132 176335 1 100000 ' GUIDE ASSY, Rod
14 9306238 1 100000t 1 MUT, Hex, Lock, 3/8-24
15 105201 1 {00000}-£ 1 COLLAR, Sat
1& 162055 ] (Qo000}-{ 1 SPRING
17 174108 1 L, ik ile ) o ] ROD ASSY, Brake & Contral
B 923362 5 {000t ] MNUT, Hex, Lock, S/16-1E
1] 121037 2 {OODD0R | 1 SPRING
an 1640594 1 (D000 I GUIDE AS5Y, Rad
21 917372 3 (G000 { } MUT, Hex, Full, 5/15-18
2 174852 1 [ } LEVER ASSY, Braks
23 175290 1 [La plnlali B } SPRING
24 174554 1 [OC0Q0-{ } PAQ ASEY, Brake
25 920187 1 [OQ0000-{ I NUT, Hex, Jam, 5/ 1618
28 172732 1 (O000)-{ 1 ROD, Braks i
27 174708 1 L0000 | AQD ASSY, Farking Beake
28 171954 1 (00000-[ 1 ROD, End
] 172108 1 {Q0000)-1 ] L EVER, Parking Brake
a0 0923745 1 {O0D00)- [ 1 CAPBCREW, Hex Hd., 1/4-20 x 1-1/4
3 930656 1 {Q0000)-( } LOCKWASHER, Obl. , 1/4
3 4733329 1 (Q0000)- } MUT, Hex, Lock, 1/4-20
33 174731 i 000C0]1-{ 1 "W BELT, Driver
H 1745883 1 {D00-1 1 W BELY. Forward Orive
35 174384 1 (OO0 ¥ GUARD ASSY, Fulley
365 H30E01 2 {000a0)-1 ] SCREW, Teptite, 5f16-16x &/8
37 174424 1 1000830 1 GUARD ASSY, Belt
ag 9E2110 1 [DOHI-L ¥ BOLY, Carriage, 3/8-16 x 3/4
33 DEEFF 1 {00000 1 SCHEW, Thd. Forming, 1/4-20 x 7/8
40 1715849 1 [QDCEH)-{ ) RO ABSY, Shift
41 823341 1 [ OO b CAFPSCREW, Hex Md._, 5716-13 x ¥4
42 184180 1 000000 -{ 1 HAMDLE, Shift Rod
43 151020 1 [Q0CN-{ I GLHDE ASSY. Shift Assy
34 93057] 1 ()1 I CAPSCREW, Hex Hd., 5M1618 x 1-1/2
a5 17356 1 [QO0D0-{ I LOCKWASHER, B/16
AG 7372 1 (ouooDd-{ I MUT, Hex, Lock, SH1E1E
a7 177522 1 [OO00-{ I SWITECH, Interdgck
43 B30EAT 1 (0D 1 MUT, Pal
49 16964 1 (00000 H LOCKWASHER, 174
&0 916622 1 (@O0, 1 MUT, Hex, Full, 1/4-20

1)



Limplicily

m D 0O @ »

EE}G.

BRAKE AND LEVER GROUP — SHUTTLE

M
Tighten nut untit guide 164094 is secure but free to pivot (::l

Tighten nut until bracket 1756335 is secure hut free to pivot

Tighten aut until rod 172722 is secure but free 1o pivot. Cﬂ

Nut must be snug but free to pivot

CLUTCH FREE TRAVEL ADJUSTMENT @
1. Hotate belt drive a minimum of 3 revolutions.

2 Make sure clutch pedal is released &clutch is a5 far to the rear as it will go.
3 Adjust double nuts for .25 between nuts & rod guide & lock together.

PARKING BRAKE ADJUSTMENT
1. Loosen nut A",

Z  Rotate parking brake lever 172108 to adjust parking brake. Tum lever ane
complete turn when making adjustments.

3. Tolock parking brake, rotate lever up towards seat deck until lsver is against
upper area of footrest.

4. After adjustment, parking brake must hold the vehicle in any direction when

parked on 2 16.72 (30 percent) slope — {Ref. ANSI STD. B-71.1 — 1972 —
P. 2. 18.3).

6. After parking brake is propery adjusted, secure adjustmeant tightening nut “A".

FOQOT PEDAL ERAIKE ADJUSTMENT

After parking brake & clutch free travel adjustments have been completed, adjust foot
pedal brake a5 follows:

1.  Leck parking brake.

2. Depress foot pedal until transmission drive belt clutch is fully disengaged & hold.

3. Tum foot pedal adjustment nut “B” against the brake band to limit travel of foot
pedal to the foot pedal position established in paragraph 2 above.

4.  Lock adjustment nut “C’" agsinst adjustment nut “'B” to secure brake adjustment.

5. Check Brake —

1. Transmission drive belt clutch must be fully disengaged hefore service brake engages.

2. After adjustment, brake must stop tractar motion in both directions in a braking
distance of 2 feet for each M.P.H. of maximum vehicle velocity. This shall be
accomplished with a maximum force of 50 tbs. applied to the brake foot pedal
[Ref. ANSI STD. B-71.1 — 1972 P.P. 18.2).

12



Limplicily

H. _ADJUSTMENT PROCEDURE

1.
2

9

10.

Set forward-reverse control lever (item 1) in neutral position.

Center notch of 174855 brake detent {item 11) & pin on 174852 brake lever assy {item 22).
Tighten setscrew.

Sat forward-reversa control lever {item 1) either drive position.

Adjust 174854 brake pad assy (item 24) to provide 1/8 inch clearance between brake pad &
sheave, tighten jam nut

Bet forward-reverse control lever {itam 1) in neutral position.

Push rod aquide assy {item 13} forward until slack is removed from forward drive helt.
Tighten setscrew.

Adjust set eollar [item 15} to obtain 1/8 to 3/16 gap between the rod guide (itern 13} and
set callar, when the forward-reverse control lever {item 1} is in the forward notch.

Set forward reverse control lever {item 1) in neutral position.

Remave slack from brake bhand (group 981327, item 31). Align pivot pin & hole in lever.
Instal pivot & fasten with hairpin cotter.

Lubricate brake detent (item 11} with 173719 {Lithium No.2 } grease.

J. Use Standard Hardware Torque Spec. 173209 Unless Otherwise Noted.

13



Sroup BRIS2G

Fulley & Flanstary Group

See Trammission
Brake, Drive &
3 Controd Group

TORQUE SPEC. NO.173202 UNLESS "INSTALLED ON INSIDE OF IDLER

” >
“u.z™ NOTE: USE STANDARD HARDWARE 47 BELT GUIDE 175557 MUST BE
GTHERWISE NOTELL LEVER ASSY 173861 AS SHOWN.

14



Mfg No. 1690337

Fufley & Pfanatary Group

Eimplicily

Raf. Part 140/78
Mo Na. Ty Sarie! Ne. Desription
1 173783 1 {00000 [ H FULLEY, Half
2 o051 23 2 {O0000k[ 1 KEY, Woodruff, No. 9
3 TFASTO 1 {00G00] - 1 BEARING, Thrust
4 174568 1 (OO0} 1 RACE, Inner
5 178255 1 OCHOCD-L | PULLEY ASSY
B 118019 1 LOD000§- 1 SEAL
7 173704 1 OCHRMN-( 1 PULLEY
B 174981 1 Q0001 ) SEAL
L] 116712 i {DO00M-{ 1 GEAR, Sun |
n 177343 1 QOO -{ 1 BEARING, Needle
1 1762565 1 (Q0000)-{ H PLANETARY ASSY
12 174025 4 {00000)-{ I PLM, Pinicn
13 174389 2 {00000t } “0" RING
14 1744804 2 [OGDH0-4 1 COVER, Diffarential
15 174589 3 [OOOCHk-{ 1 BEARING, Sleave
15 17456E6 1 (0000 1 CARRIER 3UB- ASEY, Plangtary
7 174339 1 000001 } BEARING, Aznga
18 173795 1 {000003- } CARRIER, Planctary
18 176357 4 | OO0 1 PILIOMN ASSY, Planetary
20 174567 3 00M-{ ) BEARIMNG, Meedte
Z1 175710 1 {OA000-{ H PINLON, Panetary
22 F1TING q 000G0-{ ] LOCKWASHER, 5/18
23 973z 12 {QGOG0)-{ I NUT, Hex, Full, 5/16-18
24 919354 4 {G0e0a)-( H CAPRCREW, Hex Hd., S/16-18 x 2
25 923300 a8 [GO0Oa)-¢ H LOCKEWASHER, Internal, SMEB
25 174274 1 (OO -4 ! WASHER, Thrust
27 175714 1 (OO0 1 GEAR, 5Sun
23 178557 1 (00gN-{ ] GUIDE, Belt
29 22133 2 (OO0 -1 1 NUT, Hex, Jam, Lock, 3/&-16
30 1745684 1 LOQC0H-L 1 CAFP, Hub
3 174231 1 HO0ao0r-{ 1 BRAKE BAMD ASEY
32 1 Dodood-{ } BAND, Brake
3 174383 1 100000)-{ } LIMING
s ] 926021 L] 100 0eI-{ ! RIVET, Mo, 7 x 1/4
35 174385 1 {CYCWHN)-{ 1 ROD
K3 108172 1 {08000]- ! PIVOT
37 915447 4 {a0n)-¢ H PLM, Catter, 3{32 = 33
38 174385 1 {000} ¢ I ANCHOR, Brake
33 az21210 1 {0000)-1 } CAPSCREW, Hex Hd., 3/8-16x 1
40 F21968 3 [OQ00G-1 1 CAPSCHEW, Hex Hd., 3/816 x 1-1/2
41 217642 G (000001 1 WASHER, 5/16
42 9189ES 5 (OROC0N-{ 1 LOCKWASHER, 3rs
43 173884 1 {1]¥lal 1/ H 1 LEVER ASEY
44 118092 2 (OO0 { } BUSRHING
45 174427 1 T 00001 } LEVER
4G 917378 1 HO0000)-{ 1 WASHER, 3/5
a7 1 BRSO 3 Q01 } NUT, Hex, Full, 37815
a8 174561 1 1Q0003-{ } PULLEY, Idler
a9 174402 1 (DaooD)-{ ] GULDE, Eelt
50 1748710 1 {00000) -{ ] SPACER
ci 173497 1 {DaooD)-{ b PULLEY, Idler
52 174359 1 QOG- b PULLEY, Driva
53 920670 i (00000)-1 I KEY
[ 164088 i (oooao-1 } LIMNK, Ciutch
55 173861 1 {0000} H LEVER ASSY, |dler
56 1602155 1 [OQ000]-{ 1 "E” RING

MOTE: PACK 176256 FLANETARY ASSY WITH 4 OUNCES OF 173710 LITHIUM NO. 2 GREASE,

15



Group 8813371

sl.’l'llp’l.’ﬂify Transmission Brake, Drive & Control Group

TORGQUE TO 2533 FT./[LB&

TENSION SPRING TO®
HE ASSEMBLED IN
LOWER HOLE.

i

KOTE: LUSE STANDARD HARDWARE
TORQUE SFEC. NO. 173209 UNLESS
CTHERWISE NOTED.

T8



Mfg Mo, 1690337

Transmissiorr Brake. Drive & Control Group

Limplicily

Rt Part T6/78
Ne. M, Oy, Serlal No. Drescription
1 157282 1 (000N 1 DRLUM, Brake
2 158198 2 {CHOCHON-1 I WASHER, Special
3 917378 1 {000001-{ } WASHER, 38
4 51189 1 [OQOOm-{ } LOCKWASHER, 16
L] 123 1 (OO -{ ] NUT. Hax, Fall, 711614
-3 171497 1 ] ra R 1 BAMND ASEY, Brake
-7 i Q000§ I BAND, 8raks
B 154132 1 Q000001 H LINING, Brake
=] 28308 & {CO0000-{ } RIVET, Tubular
10 164123 1 {COQ0N-{ } BRACKET, Brake Band
1 S5 2 (OO0 -{ -1 CAPSCREW, Hex Hel, 3816 x1
12 916965 2 OODa0]-{ ] LOCKWASHER, 318
13 216550 2 1000001 H MUT, Hex, Full, 3/816
14 916012 2 i Lal S | H CAPSCREW, Hex Hd., 1f4-20x 3/a
15 a1 o 2 (0000 } LOCKWASHER, 1/4
16 91 BEI2 2 {00 -] ¥ NUT, Hex, Full, 1f4-20
17 174893 1 {CO000-{ 1 CLIP, Spring
18 174896 1 (D00D0)-{ I SPRING
9 172724 1 (0ROt 1 LEVER A%SY, Pvot

*NOTE: To Service Breke Band Ref. No. 7, Ocder Rat, No. 6 Brake Band Assy.

17



Group 981325

Transmission Groug




Mfg. Ne. 1690337

Transmission Graup

Eimplicify

10/78

Ref. Fart
Na. No, ., Oty Serial Ng, Descrigtion
1 164225 i 001§ } COVER, Gear Case
2 10832 1 (L0003 ) BEARING, Ball
3 158057 1 {00000 -1 1 BEARING, Naadle
4 154365 1 {O0O00H-{ 1 BEARING, Nandle
5 154231 1 (OOCHD-{ ! BEARING, Needle
B 184537 1 (OOTH-{ 1 RQLL FIN ASSEMBLY
7 157520 1 i HCE } BEARING, Meadle
) 1520854 1 (D00 } RIMG, Retaining
a 154228 1 (o }-{ } GASKET, Gear Caser
10 211) ot a1 (OO0 -1 1 PLUG, Pips, Sq. Hd., 3/8
11 01 723 1 {C00eo-{ 1 ELBOW, Streat
12 174582 1 {000 )-{ 1 GEAR CASE ASSEMBLY
1% 121084 z [ OO0 -{ 1 SPACER, Diff_
i3 184257 1 (OB -{ ] BEARIMNG, Meedle
15 154253 1 {eluiHt } BEARING, Meedle
16 154259 2 100000} ¥ BEARING, Needte
17 g1:113 2 (CHI000}-{ ¥ PIN, Spring, 3/8 x 1
i2 1575619 3 {001 1 SEAL, Ol
19 184251 1 {C000)-( ] SUPPORT. Switch
a0 916431 16 {0CHICH-{ H CAPSCREW, Hex Hd,, SA1G-18 = 1
21 917356 18 (OO0 - ! LOCEWASHER, 5/16
22 91723 2 OO -{ 1 SETSCREW, Soc. Hd., 51618 x 12
23 154095 1 HOOOCRY) | } GEAR, Orive
24 1542086 2 1000003 } KEY
25 154268 2 (OO0 -{ } RiMGG, Snap
26 18422 1 (0Q00a)-§ i TUBE & BUSHING ASSEMELY (Includes Ref. No. 71},
27 184098 1 {00001 I SPACER, Axle Tuba
2a 1654002 1 {0aepo-1 I FINIQMN, Jrd Intanm.
24 910224 s [ RO -{ 1 KEY, Woadruf!, Na. 6
a0 54051 1 (OO0 -{ 1 GEAR, 2rd Intenm,
kY| 164266 2 (OR000]-{ 1 RIMG, Reteining
32 184081 1 (D000 - ¥ SHAFT, 3rd [nterm.
32 172578 4 | OO - ¥ WASHER
34 172973 4 (DRCGE-t } WASHER
35 154269 2 {OO000])-4 1 SEAL
35 1547130 2 {Q000a-4 ] WASHER, Axle Tube
37 172977 2 {00000 )-( I WASHER, Axte Tube
38 154087 1 {G0O00)-{ H WASHER, Axle Tube
el 152086 1 [OOQI0 -{ 1 SHAFT, 2nd lnterm,
40 1543089 i [O0000]-{ 1 GEAR, 2nd Interm,
41 154267 1 (00O - 1 KEY
42 154062 1 {0000 } PLIRIGHN, Z2nd Interm.
43 184090 1 D000t } EPACER
44 1654079 1 (0000GH-{ ¥ PINIQN, 15t Interm.
45 154080 1 (OO0 ¥ PINIQN, Driver 171
46 154081 1 {0004 1 GEAR, Driver ||
a7 154032 1 {00000 -4 H SPACER
[ ] 1542604 2 {00000 1 RIMNG, Retaiming
44 154354 1 (L HERTE] 1 KEY
B0 157280 1 (GO0 -{ 1 SHAFT, 1st Intarm,

KCGTE: PARTS REF. NO. 51-86 CONTINUED
OM THE FOLLOWING PAGE.

i3



Rimplicify

Transrnission Group

16/78

Rof. Part

Na. No. Qy. Sarial Mo, Dascription
51 174228 L 0000 } FIMION, Rev. & IV

52 EDBI01Z 3 OO0 )-( 1 WASHER

83 154263 1 HO0O00I-( } SEAL, Qil

54 154073 1 10000)-1 I GEAR, Driven |

1.3 20181 i D0 - [} MUT, Jam Hax, 5/16-18
56 164250 1 (O0H00 -1 I RGO, Shift

7 17220 1 (000001 i BOLT CARRIAGE, Special
5 172379 1 (CHHO -1 H STEM. Shift

B3 118134 1 (O I BRING, Retaining

60 174234 i (00 0}- } GEAA ASSY

&1 154076 1 { OO0 I PIMIOM ASSEMBLY | & I
&2 164294 i (D000 -1 1 KEY

63 173807 1 1000007 -] 1 EHAFT. Pulley

G4 108472 i [DO0G0] - 1 WASHER

65 154452 1 (OO0} - i WASHER

g6 172981 1 (D00} } WASHER

&7 172982 1 (00001 } WASHER

L] 154035 1 (000001 1 WASHER

60 L " e 1 Q00O { 1 SCREW, Se1, 3/8-16 = 318
70 1545358 1 1Q0H001-§ } ROLL PIN ASSY

! 1653130 2 (000001 } BEARING, Neadle

72 174583 i 100000]-{ 1 FLUG, Expansian

73 154069 2 100000 } FORK, Shift

74 154067 i 00000k } SHAFT, Shifter

i 154068 1 ACHAO0)- 1 SHAFT, Shifter, Hi-Lo
Ki: 154323 2 DO00)-{ [} SPRING

77 HS353 2 (oo0on)-{ I BALL, Shiltlack

IE BhE1048 ! (OO0 - ' RING, Retainlng

79 514537 1 (OQOG)-( } FITTING, Grease

B0 157519 1 PO0000)( 1 BE&ARING, Needle

HOTE: PARTS REF, NC, 1.50 FOUND ON

PRECEDING PAGCE.

28



Eimplicily

TRANSMISSION GROUP

Grease inside of lips of all seals before instaflation. [nstall seals with springs
toward inside.

All fabric washers to be installed with aroove facing towsard bearing in case and
COVEL,
Apply Loctite and torque to 18-23 Fe./Lbs.

Adjust carriage bolt to proper height so that safety switch will malie contact
when transmission is in neutral position.

Use Standard Hardware Torque Spec. No. 173209 unless otherwise noted.

2t



Graup 981 152-

Eimpfinﬂq E T.O. Contral Groug

ADJUST P.T.0. INTERLOCK SWITCH 177522
TO MAKE CONTACT WHEN LEVER 173931
i5 AESTING AGAINST TOF OF FRAME.

CENTER P.T.0. ADJUSTMENT

1. ADJUET A.T.O. ADJUSTMENT NUT "D LINTIL
FULLEY TRAVEL FAOM ENGAGED TO DS
ENGAGED PQSITION EQUALS 12 INCHES.

b 2. SECURE ADJUSTMENT BY LOCKING NUTS
“D" AND "E” TOGETHER.

. CHECK CLUTCH FOR PROPER DISENGAGEMENT.

USE STANDARD HARDWARE HANDLE ASSEMELY MUST PIVOT
TORGLE SPEC NG 173200 FREELY AFTER NUT IS TIGH
UNLESS OTHERWISE NOTED. GHTENED

22



Mfg. Mo, 1690337

P T.Q.Comrof Group

Eimpliciiy

0/78
Ruf. Part .
Na, Na, Qy. Sarial Na, Craseription
1 172038 1 (OO0 1 KNOB
2 174664 1 [ -( 1 HANDLE, Clutch P,T.0.
k] 17399 1 (0aDO0 - } LEVER
4 830851 1 HO00-{ } LOCKMUT, Hex, 2/8-15
5 173538 1 {ODQH-{ ¥ CONTROL ROD ASSEMABLY
5] 174686 i 1GODN-{ 1 CAPSCREW, Special
7 175316 1 (OO0 - ¥ SPAING
g 917372 2 100000] - I NUT, Hex, Full, 511613
9 173882 1 100000}-{ I FULLEY
10 22370 2 FOOG30]-( H CAPSCREW, Hex Hd., 3/B-16 x 2
11 170291 1 {00000]-{ H EPACER
12 172323 1 {00000} 1 SPACER
13 9165865 2 {0O000}-{ 1 LOCKWASHER, 358
14 17642 3 (CO0003-{ 1 WASHER, 5518
15 21685 2 {003 )-¢ ] MLIT, Hex, Full, 3/%-16
16 1657712 1 {00000 - ] PULLEY
17 157081 1 {0C0G0N- 1 SPACER
i8 930647 1 100001 [ 1 NUT, Pal
18 157262 1 {aaoo0b-{ 1 SPR NG, Tension
20 164047 1 [Cooap-{ I ROD, Tension
21 164155 1 [COGRA)-T ]' HAMNDLE ASSEMELY
23 B24058 1 (000N } LOCKNUT, Hex, 7f18-14
23 21332 1 [OO000 L 1 CAPSCREW, Hex Hd,, 5/15-18 = 3/4
24 923362 1 (OODO0N-{ } LOCKMNUT, Hax, 5/1B-18
25 177522 1 100030-{ H SWITCH, Inierlock

23



Group S813TE

Eimplicily P.7.0. Cone Ciutch Group

TORQUE TO

FOFT./LBR /

ASZEMELE BEARING WITH
8 LOCKING GROOVE TOWARD
PULLEY AS SHOWM.

IIEE STANCARD HARTWARE
TORAUE SPEC. NO. 173209
UNLESS CTHERWISE NOTER.

24



M¥fg. No. 1650337

P.T.Q Cone Clutch Group

Ref. Part
Mo, Mo, Oy, Sarial No, Dascription
1 174BR2 1 HOO000)-{ I CLUTCH PLATE ASSEMEBLY
2 1650204 1 ROCHIOEN -{ 1 PULLEY
3 168650352 1 (00000 -{ I GUIDE, Spring
4 1650264 1 HO00N i GUIGE, Spring
5 1772 1 | OO0 I SPRING
6 1739567 1 1CO00EN { H DiSC, Brake
7 200138 4 (CTHOEHD - ! CAPSCREW, Skt. Hd., 1/4-20 x 58
g 172206 2 il LEOE H F 1M, Retaining
9 05850 1 (O0000]-{ 1 KEY
10 22133 i (ORI | MUT, Hex, Lock 3/4-16
11 1650254 1 {O0000)-] 1 BEARING ASSEMEBLY
12 17137 z (000005 1 SPACER
13 1651450 2 (OG- } ECREW, Thd. Farming
4 917365 2 (OO0} ] LOCKWASHER, /16
15 174455 ] {00000} ¥ FIVOT ARM ASSEMBLY
168 187273 1 (00000} } STUD .
17 918489 1 {00000)- } PIN, Cotter. 316 = 1-1/3
18 1650006 1 {O0G00)-{ } PIVOT ASSEMBLY

20



Group 98T 1483

Limplicily Lift Lever & Cable Group

FRESS THUME BUTTON 14
ONTC LATCH ROD
AFTER ASSEMEBLY

1. LIFT LEVER MUSY ROTATE
THROUGH FULL RANGE OF
QUADRANT WITHOUT
SINDING,

2, LATCH MUST OFERATE
FREELY AND ENGAGE
WITH ALL NOTCHES ON
QUADRANT.

3. LIFT LEVER MIJST NOT
INTERFERE WITH HOOD,

MOUNT QUACRANT ON
FRAME — USE S5LOTS TO
CENTER QUADRANT
WITH LIFT SHAFT.

(ra

USE 5TD. HAADWARE TOROUE SFEC MO,
172209 UNLESS OTHERWISE NOTED



Mig No. 1600337

Lift Lever & Cable Group

Bimplicily

10/78

RaF. Fart
MNa. Ha. Oty. Serial Nao, Description
1 1651389 i 10000a)-{ i LIFT LEVER ASSEMBLY "
z 172038 1 100000)-{ ] LATCH, Lift Lever
3 918390 1 (000000 I PN, Soring 318 « 1-1/4
4 1851187 1 (O0000)-{ 1 RQD, Latch
5 1650157 1 {CH000])-§ 1 BUTTOM
G 1650165 1 {CHOMON-4 1 SPRING
7 1862049 1 (L0001 1 GRIF
g 923490 . 10000011 1 CAPSCREW, Hex HO,, 3/816 x 1
] o15565 4 {000000-1 } LOCKWASHER, 3/3
D 171589 1 {D0000)-1 } QUADRANT
1 217e42 2 (OoD000)-{ ] WAEHER, 516
12 08127 2 (00000 ¥ CAPSCREW, Hex Hd., 3/&-16 x 3/4
13 916350 2 {DOD0-{ ¥ MNUT, Hex, Full, 3/8-16
14 153050 3 (000301 - I PIM
15 918196 2 (OO0 I CLAP, Spring
16 172125 1 (D000 1 PULLEY
17 157081 1 (0000004 H SPACER
1B 174733 1 {000000-1 } GUARD, Cable
1% 108418 1 (OO 1 SCREW, Spacial
20 228731 1 [OA030N-4 ] LOCKNUT, Hex, Jam, 3/8-1&
21 174085 1 [O0O00-( } LIFT CABLE ASSY
22 918447 1 POCH00]-{ 1 FIN, Couter, 3/32 x 7B
3 1654152 1 L0001 ] LIFT LEVER SUB ASZY [Includes Ref, Mo's 1.2, & 3)
24 175216 1 [DODOOT-1{ } DECAL, Lift Lever

21



Group 9813258

Bimplicity

Bevel Gear & Side Plate Group

L

ASSEMBLE WASHERS WITH
CONCAVE SIDE TOWARD
HEAD OF SCREW,

APPLY GENERAL PURFOSE
GREASE TO SPACER 1662111,
INSIDE GREASE SEAL BURING
ASSEMEBLY.

"APPLY SEALER TO THREADS
WHEN INSTALLING INTO GEAR
CASE COVER

TOQROQUE SPEC. ND. 173209

28

FILL WLTH MULTI-PURFOSE
OIL UNTIL OIL TOUCHES
THE END OF DIP STICK {22
DO NOT SCREW JN HOUSING
WHEN MEASLIRING

GEAR WITH IDENTIFICATION
SHOULDER TOQ BE PLACED
ON OUTPUT SHAFT,

GREASE SEAL LIPS
BEFORE INSTALLATION,

GREASE LIP OF SEAL BEFORE INSTALLATION.
PRESS IN OIL SEAL TO HOLD BEARING
AGAINST SHOULDER IN BEVEL GEAR HOUSING.
USE SHIMS A% AEQUIRED TC FILL SPACE
BETWEEN SEAL ANC SIDE PLATE.

USE STANDARD HARDWARE
UNLESS OTHERWISE NOTER,



Mfg Na. 1690337

Beval Gear & Side Plate Group

Bimplicity

1078

Ret. Fart
M. e, Cy. Serial Mo, Degeription
1 1711797 1 {CHIEO0)-{ } HOUSING, Beyel Gear
] 11E117 2 (000 - ¥ SEAL. Oil
3 154275 2 {000 } BEARIMG, Meedle
4 172790 1 {00008)-{ } EHAFT, Driver
5 172206 a 10000 ¥ AING, Retining
& 172753 1 (000001 ¥ WASHER
7 173256 2 100000} } BEARING, Ball
8 154040 i (C0O00)-4 ¥ PLATE, Bearing Clamp
g8 17356 1 0000 } LOCKWASHER, 5716
1z 92505 i 100000} } CAPSCREW, Hax Hd., 5/16-18 x 5/8
1 172752 i (COD00}- } GEAR, Bevel Brrivar
12 177545 2 Q0000 } WaASHER
13 805123 2 D000 } KEY, Woodruff, No. 9
14 154281 1 {G0000- 1 CAPSCAEW. Hax Hd., 5/168-18 x 3fa
15 1657178 1 100000} 1 SHAFT, Driven
1B 171796 1 00000} 1 GEAR, Bevel Driven
17 IETT 2 (00001 } CAPSCREW. Hex Hd., 7116-14 % 1.1/4
18 1685082 1 1 DQCHI0)-{ . SEAL, Qil, Kit, {Replaces 171787}
15 177 1 (100008 1 SHIM
20 171790 ;) {0000) -{ } SHIM
2 171792 i {0000 } SPACER
b 178105 1 (0008 } PLUG AS3Y
23 154232 1 {COO00N- } GASKET
24 178104 i {00003 } COVER
25 GA052E 6 100000)-4 [} CAPSCHEW, Hex, 1/4-20 = S/8
% 80652 1 (OO00D0)-¢ } PLUG, Fipa
e 174859 1 (CDO00)- } PLATE ASSY, Side, LLH.
28 173838 1 (0000 ] PLATE ASSY, Slde. F.H.
29 e kil 12 {0000 ] LOCKWASHER, 7116
an Q06T & 14 {0000 I CAPSCAEW. Hex Hd, 71614 % 1
k1l 4922133 . 1 (OO000)-{ 1 LOCKNUT, Hex, Jarm, 3/4-16
32 1BE3111 1 (000G 1 SPACER, O Seal

Vi



Group 881324

s.implfﬂif_l' Draw Bar Group

USE 5STANDARD HARDWARE
TOROUE SPEC, MO, 173200
UNLESS CTHERWISE ROTED.

30



Mfg No. 1690337

Draw Bar Group

Kimplicity

&77

Ref, Part
No. No. Qty. Sarial Na. Deccription

i 164304 1 (00030 { H L.H. ARM ASSEMBLY

2 164284 1 {0Q000) - 1 R.H. ARM ASSEMELY

3 20676 4 {0000} - 1 CAPSCREW, Hex Hd,, 7/16-14 x 1

4 - ati198 2 (D000 - 1 LOCKWASHER, 7116

5 154202 ] (00000)-{ } DRAWBAR ASSEMBEY

B 157081 1 (DO CH)-4 } BAK, Bull, LH.

7 154202 1 (DOOOD)-§ } BAR, Drnw, FLH.

8 1603759 1 {0G000)-1 } SPACER

=] 42122 1 100000)-1 I CAPSCREW, Hex Hd, 7ME6-14 x 1172
10 12430 4 OR30)-{ [} WASHER, 7/16
11 18213 2 {000G0}-{ 1 MNUT, Hax, 7/16-14
12 922027 1 (00000 - 1 CAPSCREW, Hex Hd ., THMB-14 x 1-37/4
i3 925108 1 {00000 | ) CAPSCREW. Hex Hd_, 7/16-14 x 3-1/4

X]|



Group 981316-

Limplicity

Rear Axfe & Differentiaf Group

JTul

TORAQUE TO
I3 FT./LBS5.

]
25
24
¥ % f

27 DIFFERENTIAL SUE ASSY.
T INCL. REF. NO.S g, 11, &
16-25,

Pinions Must Be
Located As llustrated

y 20
TORQUE TO
E\EFT. LBS. /:"EI ]

TORQUE TQ
17-21 FT. LBS,

3 TORQGUE TG 17-:1
FT. LBS, M

NOTE: USE STANDARD HARDWARE
TORGCUE SPEC NO. 172209 UNLESS
E OTHERWISE NOTED.



Mg No. 1690337

- - [ J [ J -
Hear Axle & Differential Group s.lmp’lﬂl'y
10/78
Fef. Part
Mo. Na, Oy, Sarial No. Description
1 177500 1 Roo00)-i } REAR AXLE ASSEMELY
2 105050 1 {DO000-{ } WASHER ’
3 154065 2 (00000)-{ } COLLAR, Ser
4 923709 4 (00000)-{ ] SETSCREW, Sq. Hd,, 5/16-18 x 3/8
5 175945 1 {Q0000-{ ) R.H. WHEEL HUB ASSEMBLY
& 152088 2 {00000 ) BEARING
? S15019 1 {00000] -{ i FITTING, Grease
a 183217 1 {00000 -{ 1 CARRIER, DMf.
g 157120 3 {000001 i KEY, Drive :
10 1715156 2 [0 { H WASHER, Axla
1 171853 1 (0000} ! COVER, DiH.
12 177041 1 (00000} -1 ! GEAR, Diff.
13 30671 2 bOOCHN - ] KEY, Hi Pra_ 1/4 % 3/4
14 154231 1 Lelv o N } RING, Retaining
15 154277 1 1QOOO0E-[ } WASHER, Axle
16 158579 8 1G0000)- ¥ PINICHN, Diiff,
17 121083 : (00001 - ¥ SEINDLE, Diff. Pinipn
1B 162085 8 (£0000)-t ¥ SPRING
19 11517 2 {00001 i RIN{G, Spacer
20 171854 1 {00000 -{ ) COVER, Diff,
21 921972 & {0000 - i CAPSDREW, Hex Hd., 2/8-16 x 2-1/2
2z gI0ES1 B {00000 - i MUT, Hex, Canter Lock, 3/8-16
23 g2195% & {00000 - ! CAPSCREW, Hex, 17420 x 5/8
24 916054 B {0000n] £ ! LOCKWASHER, 174
25 o16622 B [00oto) -t ! NUT, Hex, 1/4.14
x 121190 1 [oonag?-t ! SEAL, Cover
2v 1650514 1 (0000g-{ | DIFFEHEMNTIAL SUB ASSY (Incudes Ref. NoJs 8, 11, 16 - 25}

33



Group 5817169

Bimplicily | Etectrical Group

USE STANDARD HARDWARE

TORQUE SPEC. NO. 173209
UNLESS OTHERWISE NOTED.

34



Mfg. No. 1680333

Llectrical Group

Eimpliv:ity

Ref. Part
No. Ma. Cy. Sarial Mo. Deseription
1 171311 1 10000mM-1 ] CAELE, Battery to Ground
2 1663267 1 {LEr sl S I BRACKET
3 12226 1 (00Doak| I SOLENOID
4 922711 1 O00)- ¢ I LOCKWASHER, Mo, 10
5 217416 1 (00000} § NUT, Hex, No. 10-32
[ 917356 2 (D000 { | LOCKWASHER, 5/16
7 817372 2 {DG00HH- ¢ § WUT. Hex, 571513
g 1663316 1 {0 ¥l ulu) J| ] CABLE, Battery to Splengid
a 1724324 2 {o0Don)-{ I CLIP, Tinmeman
10 1686058 1 (OODo0)-{ } BATTERY
1 171225 1 (oo0a0-¢ ! CLAMP
12 024433 2 (000004 } MUT, Elastic, 51618
13 176512 1 (DD ! CLIP, Wira
14 172175 1 (o0oo)-{ H GROMMET
15 HIo58 2 LT la]] b CAFSCREW, Hex Hd , 1/4-30 x 1/2
18 o1 8964 2 (00000 } LOCKWASHER, 174
i7 B2AT4T 1 I0DN0L- 1 TIE, ¥Yirap
18 1657339 1 WODD- 1 I TERMINAL PROTECTOR
i 925003 2 (00D ] SCREW, Taptite, 1/4-20 x 172"
0 1724386 2 [OO0A0}-[ } CLIP, Tinnerman
5| 1602185 1 (0DDDO}H } CAELE, Sglengid 1o Start
22 122203 2 (GO0 } SOVER, Terminal |

30

10/78



Group 9815171

Dash Group
BLACK WIRE TO
HEADLIGHT SWITCH
ATTACH TO FUEL 43
TANK FITTING WHITE WiRE TO
WITH HOSE SLAMP. HEADGLIGHT SWITCH
A6 ‘ﬁ\ RED WIRE
TO AMMETER
47 . BLACK WIRETO
ﬂ I~ TERMINAL BOARD
-1___ _ o
-..,__‘_____- -b._____... L
51 WHITE WLRE TO ﬁlfc“ﬂﬂw
ENGINE MAGHRETO g ‘t—

BLACK WIRE G
TO HEADLISHTS Ry,
o -3 TG FOSITIVE SIDE
REDO WIRE TC =™ BLUE WIRE OF AMMETER
ENGINED wet” TO SOLENDD
ATTACK TO %n/  REQWIRE TO Eonns TO FRONT P.T.0.
CARBURETCH WHITE WIRE "1 BATTERY SIDE OF INTEALOCK SWITCH
FITTING WITH TO ENGINE AC I~ SOLENOID &
HOSE CLAME. vy 47 ¥ clRouIT o A

RED WIRE TO AUX
TERMINAL OF CIRCWUIT

BREAKER
TO TRANSMISSION TO CENTER P.T.0.
INTERLGCK SWITCH INTERLOCK SWITCH

REFER TO OPERATOR'S
MANUAL FOR SCHEMATIC
DIAGRAM AND SAFETY
STARTING REQUIREMENTS.
INSTALL IGHITION WITH KEY
SLOT IN VERTICAL POSITION.

L5E STANDARD HARDYWARE
TORQUE SPEC. ND. 173209
UNLESSE OTHERWISE NOTED.



Mig. No. 1690337

Limplicify

Dash Group
Reaf. Fart
No. e, Qry. Serial Mo, Dascription
1 1E65229 1 (o000a-1 ) DASH ASSEMELY
2 1651000 1 (OD000-¢ ] PANEL | Instrument
! S17ERT & {01001 I MLUT, Retainer, Tinna.
4 16865 4 {0L000}-1 1 WASHER, Plaln, 3716
5 926025 6 e HE ! SCREW, Mach, Rd. Hd., 1/4-20 x 152
B 157077 i FO000)-1 1 BLUSHING
7 172008 1 1D0Da)-{ 1 PLATE STEERING, Adj.
] 1651170 1 (CR000)-( ! HANDLE, Chrich Cantral
4 172038 1 (000003 -{ 1 KNOB, Tapered
1 101025 1 (000DO)-{ 1 WASHER
1 158118 1 (D00 - 1 WASHER
1% 171348 1 {000 -{ 1 ETOP, Throttle Kit dinc. ref, 10,71}
13 189147 i (MO0 - 1 WASHER
i4 155424 1 {300 -{ } ARM, Throttls
15 QE0EED 1 {0000 { } LOCKWASHER, Dizhed Shakeproof, 3/B
16 QX498 ° 1 {0G000) |, } LOCKMNUT, Hex, 3/8-16
17 171255 1 (0000 - } CONTROL, Throttle
18 158475 2 [O3000 - } CLIP, Bowden Wire
14 7452 1 loooan) - } SCREW, Rd, Hd., Mo, 10-32 x 1/2
20 g22711 1 (00000 - } LOCKWASHER, External, No. 10
g a7 s 1 (D000 - } MNUT, Mach. Hex, Ne. 1037
2 165047 1 [0DTH) ¢ } CONTRAOL, Chake
23 171447 2 [OoOrK) - 1 PLUG, Bution
24 Q0a297 2 $000000- I - CAPSCREW, Hex Hd., 1/4-20 x 1144
a5 1851128 i (00000 ] BEOARLD, Terminal
28 108132 2 (o000 I SPACER
27 o1 7377 2 (00003 ¥ WASHER, Flar, 1,4
28 9Z18BC 3 POCLI00)-1 H LOCEWASHER, Shakerproof, 174
Pt 916622 3 {00031 1 MUT, Hex, 1/4-20

NOTE: Parts Ref. No. 31-65 Continued on the
fallowing page.

3

10/78



Group S8T6TT-

Bimplicity

Lash Group
48
| 57
r ELACK WIRE TQ
L HEADLIGHT SWITCH
/ ATTACH TG FUEL 43
g TANK FITTING WHITE WIRE TO
WITH HOSE CLAMF. HEADLIGHT SWITCH
a8 ‘ﬁ\ RED WIRE
47 TO AMNETER ? BLACK WIRE TO
f/ . 5~ TERMINAL BDARD
.. '_*--___ 1 |I !
" B, |
", S I
51 WHITE WIRE TO ' .;?v: $":“:|Tm"
ENGINE MAGNETO g S
BELACK WIRE e - _,s"
TO HEADLIGHTS gl g
° 2 g N TO POSITIVE SIDE
RED WIRE TO e __#® BLUEWIRE I QOF AMMETER
ENGINE D C it ] TO SOLENOID \
ATTACH TO s REDWIRE TO TO FROWT F.T.G.
CARBURETOR WHITE WIRE "y, BATTERY SIDE 4 INTERLOCK SWITCH
FITTING WITH TO ENGINE A C " GF SOLENOID & .
HOSE CLAMP .y CIRCUIT '..___-__________::-'-\'n — 4n
RED WIRE T AUX . e e
TERMINAL OF BREAKE R o™
CIRCUIT BREAKER 42 e 5
=5 Fi

I
TO TAANSMISSION g ; b

5 10 BENTI;Flf RT.O
INTERLOCK SWITCH o 4738 " \r %/ g3 'NTERLOCK SWITCH
) / r———9

REFER TO OPERATOR'S

MANUAL FOR SCHEMATIC / 11
DIAGRAM AND SAFETY

STARTING REQUIREMENTS.

INSTALL IGNITION WITH KEY

SLOT IN VERTICLE POSITION.

LISE STANDARE HARDWARRE
TORGUE SPEC. MO, 1732409
LUNLESS OTHERWISE NOTED.



Mfg No. 1680337

Dash Group Eimplicily

Raf, Fart 10/78
Mo, N, Ory, Sarial Na, Dwecription

3 31648 2 [CHOQ0)-{ } SECAEW, Spacial

32 178280 1 {0000 -{ ] SWITCH, Ignition

33 918906 1 [ OR300 -[ 1 LOCKWASHER, internal, 5/8

a4 122234 1 {000} -{ 1 MUT, Hew Speclal

a5 122203 1 [O00] - 1 KEY & RING ASSEMELY

a6 122184 1 (OOG00}-{ ] SWITCH, Togale

az 1 (OO0001-| 1 PLATE

I8 1 (OO000)-4 1 MUT

39 1603189 1 sl B } AMMETER

40 1663253 1 (OO0 —{Q2550) HARMESS ASSEMBLY

1BBEE2IT 1 [02551)-{ ¥ HARMESS ASSEMBLY

47 172163 1 [OLEH- 1 CIRCLAT BREAKER

a2 16571031 1 [O0D00}- 1 WIRE ASSEMBLY

43 1651147 1 [ 000} } WIRE ASSEMBLY

44 172206 1 (O000)- } WIRE ASSEMEBLY, Light Switch
% 173335 1 {oa000-( ' PAD, Fuel Tank

47 1564460 1 {30000 -( H FITTING, Gas Tank

a8 171252 1 {90000)-[ i CAP, Fuel Tank

49 1554516 1 {00 -( 1 HOSE, Fuel

50 154517 1 [OGOQ0T-I | TANK ABSY, Fuel, Inc. Ref. Nao's 47, 48, 65 & &1
g1 154372 bl {00001 1 CLAMP, Hose

s 171330 2 (0G0} 1 STRAP_ Tank

B3 172744 2 (OO} 1 STRAP, Fual Tank

L513] 168114 1 (ODO003-4 } GECAL, Instrument Panel

=] 1657090 1 ([OGO00)-( } DECAL, Ignitian

57 1664244 1 (0000G)-( } DECAL, Thrortle Contral

58 1657148 1 10000031 } BECAL, Shuttle Contral

65 S28703 7 {HO00a) - b MU, Speed, Tinn,

&0 920561 10 ek B 1 SCREW, Hex Hd. Thd. Forming, Mo, 14 x 3/4
61 1666453 1 (D0D00)-( } ERACKET, Cable

B2 9253481 1 (OO0 .'r SCREW, Hax Hd.. 1/4-20} x 5/8
B3 29477 1 UHG L) ¥ SCREW, Taptite, Na._ 10-24 x 112
B4 174473 T [CODO)-{ 1 QUADRANT
65 1654930 1 {0ooon)-t } BUSHING

66 832771 1 (OKIER00 ) - i CLIF, Cable

NOTE: Parts Raf. Mo 1-30 found on preceding page.

38



Graup 981607

S777, ll-’l!- i Hood & Lights Group
/o

HOOD MUST PIVOT FREELY AND
FIT PROPERLY W'_HEM CLOSED.

HEADLIGHT LEADS

3

15

ASSEMEBLE 2915380 CAPSCREW,
B191047 SFAING AND 23425
WUT WITH 5PRING TN COM-
PRESSION. HOOD MUST BE
EREE TO PIVOT.

USE STAMNDARD HARDWARE
TQROUE SPEC. NO. 173208
UNLESS DTHERWISE NOTEDR-

40



Mg Mo, 1680337

Hood & Lights Group

Limplicily

10/78
Ref. Part
He. No. Oty Sarial Mo, Cazzription
1 1656400 1 (O000)-{ 1 HOOD & GRILLE ASSEMBLY
2 16866587 i (EHICN-{ 1 SCREEMN, Grille
3 171804 B (0G0 I WASHER, Special i
4 922Nt g {EH00007 £ i LOCKWASHER, Ext, Tooth, Np, 10
& ANGE21 B {00000 -{ H MUT, Hex, Mach., No. 10-24
B 172935 1 (00000} ! MOULDING, Hood
7 171501} 2 [0QC00}-{ ] STRAF, Huod
8 3053 2 (OO0} ] SCREW, Truss Hd,, Mg, 10-32 x 142
) BI0E2Y z (QOODD)-| | LOCEMUT, Hex, Mo, 10-32
10 1656235 z {4 LHEY 1 LIGHT ASSY
1 16569323 1 (00000)-{ 1 LENS
12 1BE46E2 2 (00mDG)-{ 1 GASKET
13 1 Q000§ ] HULE, No. 1293
14 1654664 1 (Q0Rm-1 1 SOCKET
15 1656831 4 {0000} I CLIF
16 1657047 i (00000 } WIRE ASSY
17 1722100 1 {0o0n0-{ 1 BODY, Cannector
18 122187 1 {Q0Q003-{ ] CONMNECTOR, Insulated
19 921965 3 {CHODH00-1 } CAPSCHEW, Hex, Hd., 3/8-16 x 1-1/2
20 8191047 3 {00031 1 SPRING
21 QageE1 2 {00001 1 NUT, Hax, Canler Lock, 3/8-16
2 1662388 2 [D000H-[ } BECAL, 7014 Shuttie
23 1657115 1] (O 1 DECAL, Hood, Baron, LLH.
24 1657114 1 (o0OonI-( I DECAL, Hood, Baran, B.H.

41



Group G81T42

simpﬁ'cﬂq Seat & Deck Group

ATTACH SEAT TOD

HOLES SHOWN
14
16
SEAT DECK MUST \
PIVOT FREELY, CLOSE »
PROPERLY & LOCK
SECURELY. <
' 1
i2

L
3

-

LATECH CLIP TQ BE
POSITIDNED PERPENTICULAR 4 NQTE: USE STAMDARD HARDWARE

— T
TQ TRACTOR — BOTH SIDES TORQUE SPEC. NO. 173208 UNLESS
OTHERWISE NOTEE.

42



Mg Mo, 1680337

Seat & Deck Group Sfmpﬁﬂif]’
10478
Ref, Part
Ma, Me, Qty. Serial Na. Derscription
1 166111 1 {00000} I SEAT, Deck
2 164029 1 [OQCH0-[ ) BRACKET, Fru Sear Deck
3 25205 4 [0 R4 1 CAPSCREW, 5/16-18 x &/8
4 |17356 10 [OOC0HF-E 1 LOCKWASHER, 516 '
5 917372 & (ODICHO0 - ] MNUT, Hex, Fult, 51618
5 157094 2 (OO b4 1 CONNECTOR, Cushicn
7 1606822 2 (G000 1 cLIP
8 a17377 4 SODIOOH-{ 1 WASHER, 1)4
9 1657209 1 (D001 1 SEAT
10 106132 1 [G00]-¢ ) SPACER
11 1807870 1 {00H00) - ¥ . STOP, Sear Deck
12 930651 2 - (OO0 -{ } LOCKNUT, Hex, 3/B-16
13 420415 2 (OO0 - ¥ CAPSCREW, Hex, /818 x 1-1/4
14 153166 1 {00001 - L ] DECAL, Simplicity
15 1657282 1 {CXAI001- ] DECAL, Stripe. R_H.
16 1657283 1 {00000 [ b DECAL. Stripe. LLH.
17 921977 1 (OO - [ 1 CAPSCREW, Hex Hd., 5/16-18 x 1 154

43



Group 981454-

Eimpﬁclfy 42" Housing & Arbor Group
@ TOROUE TO 4565 FT. LES.

&5

= ﬁ_ 5
(o

= ©) I
= Ee—1
< = E3— 8
1 e i

I FLACES

I PLACES — 41
3 PL.AI: ES

&=
®§
=

"TOROUE TO 17 FT. LBS,
.+ 10% (18 PLACES)

. NOTE: USE STANDARD HARDWARE
TARQUE SPEC MNO. 1732089 UNLESS
OTHERWISE NOTED-



Mfg. Na. 1690271

- Jat
42" Housing & Arbor Group Eimplicity

Ref. Part 10/78
Ko, K. City. Sertal No. Dastri ption

1 1655729 3 100000 1 HOUSING, Top

2 1665720 3 D000 ] HOUSING, Botiom

3 1665751 2 (IO ¥ SHAFET, Arbor

r1 1656913 1 OO0 { ! EHAFT, Arbar, Center

& 1569847 18 {00000 3 SCAEW, Hex Whsr. Hd., 5/16 x 5/B

6 1655867 e (MO ! PULLEY ASSY, Deck Drive

7 933263 3 (CHOCHHOD-1 } WASHER

] 518789 3 (O0C00)-( ! LOCKWASHER, 7/16

2] 920877 3 {D00a03-( } CAPSCREW, Hex Hd., 7M6-14 x #1114
10 108202 G (0ODO0)-1 } BEARING
n 1656942 1 {00001 ¥ HOUSING, 42"
12 165692 1 {00000)-( } FULLEY ASSY
12 1857953 3 {00000)-( } SHIELD, Bearing Upper
14 o1 E623 4 {00000} } NLUT; Hex, Full, 1/2-20
1] 108224 1 {00000 -1 ¥ ERACKET, Roller, LH.
16 820562 2 1O00001-{ } BOLT, Carriage, 5/16-18 « 374
17 917358 2 100000k } LOCKWASHER, 5715
18 G965 4 000N } CAPSCHEW, Hex Hd., 3/8-16 x 3/4
18 108351 1 (OO -{ } BAFFLE
20 q22110 2 loooon)-{ i BOLT, Carmiage, 34816 x 3/4
27 a1 6985 ] (OC000!-{ } LOCKWASHER, 3/5
22 S16950 & R0 i HUT, Hex, Full, 3/8-16
23 108186 2 OG- ¥ CLIF, Baffle
24 8227175 2 (G000 } SCREW, Thd. Cutiing, 1/4-20 x 7/5
L f=kea Fr 1) 2 0000 1 CAPSCHEW, Hex Hd., 10420 x 5/3
26 17377 - tO0o0]-{ 1 WASHER, Plain, 1/4
il 816064 4 1u000]-{ 1 LOCKWASHER, 1/4
8 1651453 1 0000 i ERAGCKET, LH.
29 1651500 i toooon)-{ 1 BRACKET, A.H.
30 817372 2 (0000 } MUT, Hex, Full, G/16-18
n 1663336 2 (00000} | i SHAFT & BEARING ASSY
4] 1663337 1 (300001-{ } SHAFT B BEARING ASSY, Center

ASSEMBLY PROCEDURES

42" Mower {Housing & Arbor Group)

A. "Press (2) bearings {item 10} with fand riding seal facing up over shafts (items 3 & 4}
using pressure only an the inner race of the bearing.

B. Assemble upper and lower arbor housings {items 1 & 2} over bearings. Must be
caretul that housings do not cock on bearings. When upper and lower housing
flanges come tagether proper alignment of holes in housing flanges are accomplished
by aligning knockaourts in lower housing flange with mating holes in upper housing

flange. Also half holes in cuter edge must match.

C.  S3eal between flariges of upper arbor housing and [ower arbor housing with 1651 180
gasket eliminator. Remove contaminates such as grease, heavy oils and dirt from
flange surfaces before assembly. Avoid lateral movement between flange surfaces

during assembly.

45



Group 8871455

Bimplicily 42" Cover, Drive & Bail Group

ADJUET FER QPERATOR'S MANUAL

INSTRUCTIONS TO PROVIDE CORRECT 1) _/%@@/ 20
PITCH OF BL:ADES E
% S
16 @//
. {_/2 0
: i3
E)V

ABJUST PER DPERATOR'S MANUAL
INSTRUCTIONS TO PROVIDE CORRECT
il PITCH OF ELADES

LUBRICATE b
. INNER RACE — -
2 ' =

MOTE: USE STANDARD HARDWARE
TOROUE SPEC NG 173208 UNLESE

OTHERWISE NOTED.
TOROUE TO 4555 FT. LBS.

46



Mg Na. 76802771

427 Cover, Drive & Balf Group

Bimplicity

Raf. Part &-77
M. Ma. Oty. Sorial Ma. Description
1 1B55053 i {O00D0)-{ } COVER, R.H.
z 1456064 1 (000§ 1 COWVER. LH.
3 92E000 10 (0000)-{ ] SCREW, Hex, Taptite, 1/4-20 x 3B
4 164268 1 FO0000-{ i FULLEY, idier
5 1667684 1 sl HE H LEVER ABSY, Idter [w/Bushings)
& 917542 ] D0000)-( [ WASHER, Plgin, 5/18
7 o1 E5965 4 (D000 } LOCKWASHER, 3/8
g &850 3 (00000}- } MUT, Hex, Full, 3/2-15
] 105413 L OBD00-{ } CAPSCREW, Hex Hel, 3/8-16 x 1-1/4
10 171815 1 {000 } EYEBOLT
1 1656036 1 {00003 [ | SPRING
12 1856050 1 {00000} i BELT, ¥, Arhor Drive
13 1ES6ET 44 3 (0000 } BLADE, 42" Maower
14 216965 2 (DO000)- } LOCKEWASHER, 1/2
15 QNG E 3 (D4 i CAPSCREWY, Hax Ho., 711614 x 1
1& 16581520 Z (00000)- { I ARM, Adiusting
17 157215 2 (OR000)- | ¥ EYEBOLYT
18 012262 2 (ORI { H NUT, Hex, Jam, 1/2-20
14 80773 2 (00000 ] CAPSCREW, Hex Hd., 3/B16 x 1
20 108717 2 (00000 } SRALER
21 1658915 3 [QOD00-{ 1 WASHER, Spring
) 1658857 1 {00001 } DECAL, Danger
3 174345 b [D0D00)-{ 1 DECAL, Balt Ingtallation
24 1658856 1 {00000 1 DECAL, Danger
b 171073 1 {Q0000)-{ } RACE, Inner
26 1655527 2 {00000} } WASHER, Spline
7 1657682 i O0000)-t ! BUSHING
8 1857588 3 (O00D0)-1 ! SHIELD, Grass
2 1685777 3 S0 -{ H ADAPTOR, Blade
an 1667528 k] 1S0000)-{ I RING, Self Locking
e | 1656052 i 100000)-{ I LEVER ASSY, |dler
32 1745 1 LOR000;- | ) MUT, Hex, Jarm, 3/8-16

47



Group 581302

Bimplicity 42" Height Adjusting & Raller Group

]
2% T N L L meee—
o~ ?'\“*;{;f- A
\ e b i ]
I
B2

NOTE: THREAD CAFSCREW DTEM 17}
INTQ ROLLER BAR AND LOCK iN PLACE
WITH NUT (ILTEM B}. MUST HAVE SLIDING
CLEARANCE BETWEEN ROLLER BAR AND
ROCKER BRACKET AFTER ASSEMBLED.

NAOTE: USE STANDARD HARDWARE
TOROQYE SPEC. NG. 173209 UNLESS
QTHERWISE NOTED.

Af



Mfg. No. 1680271

472 Height Adiusting & Rofler Group

Dimplicily

Raf. Fart
e, Mo Oty Serial Moo Descripticn
i 172044 1 (DO ON-1 H BRAGCKET, Ralier, LH.
2 172046 1 (O0000)-{ ] BRAGCEET, Roller, B.H.
3 ose2 ] (OC000L-{ I BOLT, Carriage, 3/8-16 x 3/4
4 924940 4 100006}-{ 1 WASHER, Flaln, /16
5] 916965 .3 (DQ000)-{ 1 LOCEWASHER, 3/8
B 6880 g (DQOO0- 1 NUT, Hex, Full, 3f8-185
7 1651514 1 {000 } ROCKER ARM ASSY
B 1657834 1 {00000k ] SHAFT ASSY, Roller
a 1657893 1 [OOC0N-4 1 BAR, Roller
10 917378 L+] L Hasl S| ] WASHER, Flain, 3/8
11 A30851" 2 (ODO0m-{ H NUT, Hex, Full Lock, 3/8-16
12 j* UF e | 2 POO00M)- [ I CAPSCHEW, Hex Ha., 3/8-16 x 1
13 108421 4 100080]1-{ H FOLLER ASSY
14 108419 14 (0DO0O)-{ 1 BUSHING
15 1084352 3 [O00Ga}-( H AOLLER ASSY
16 S2Z000 2 {00007 1 PIM, Cotter. 2/22 « 5f8
17 925204 2 (00000 1 CAPSCREY, Hax hd., 3816 x 1
18 917372 2 [OOO00h- ¥ NUT, Hex, Full, 5f18-18
19 9193a87 B (D00 I WASHER, Plain, 5/8
20 418458 =] {ODD - 1 PiM, Cotrer, 36 x 1
21 108241 2 [O0000)-1 I SOCKET ASSY
22 917421 2 (0000 1 NLUIT, Hex, Jam, 2/3-16
23 1650204 z LOLG)-{ 1 HANDLE, Adjusting
24 1651820 z 100000} { H GRI1P
25 108360 2 (D00 1 EPRING
26 917368 2 {0Q0GaA)-{ 1 LOCKWASHER, 5B
27 108425 1 {00000 1 BRACKET & SHAFT ASSY
2B 108512 2 {00000 } RvaOT

48

10/78



Group 981456-

slﬂlp bﬂ 4 42" Deflector, Stone Guard & Rocker Arm Group

NOTE: USE STANDARD HARDWARE
TORAQLE SPEC. NO- 173209 UNLESS
OTHERWISE NGTED-

a0



Mfg. No. 1690271

f [ J -
42" Deftactor, Stane Guard & Rocker Arm Group Limpliciiy
Ret. Part T0/78
M. N Oty Sardal No. Descel ptian
i 17467 1 {00000 ¥ GUARD ASSY, Stona
e} 932103 4 QD00 i BOLT, Camriage, 3/8-168 x 1-1J4
3 B161199 3 10000081 1 WASHER, Special
4 916365 4 [DDO-{ 1 EOCKWASHER, 3/8
5 F1B850 4 {0000 } MUT, Hex, Full, 2{8-16
-] 1661177 1 (OO0 1 DEELECTOR
7 172468 1 1OO000-§ ) RUOCKER ARM ASSY
8 421176 2 Q00001 } CAPSCREW, Hex Hd., /213 x 1-1/4
4] 918430 2 {000005-1 } WASHER, Flain. 7116
10 16751 4 {30000)-{ ¥ WUT, He=, Foll, t/3-13
11 108081 2 [(ulnlalr ] JI 1 SPACER
12 16266 4 {00000 ¥ LOCKWASHER, 172
13 1651616 2 10O 1 PIN, Pivat
14 118053 2 (DOQ00N-4 H PIN
15 213452 2 {00000 I PIN, Cotter, $/8 x 1
16 1 {00000 1 DECAL, Opei
17 176012 s {00000{ 1 FIN, Chp
15 178420 1 s ] ] BELT, V. FTO to Mower

ol



Group 881272

48" Housing & Arbor Graup

licity

mp

i

TORGLUE TO 455G FT. LES

5.

13

17 FT. LBS. *+ 10% meem

L{18 PLACES).

[TORGUE TO

NOTE: USE STANDARD HAROWARE
TOROQUE SPEC. NO. 173208 UNLESS

OTHERWISE NOTED.

19

18

32



Mg No. 1690272

- - F_J
48" Housing & Arbor Group Bimplicily

Hef. Part TG‘;?B
M Mo, Oty Sarial Ma. Deseription

1 1655729 3 [ODO00- } HOUSING, Top

2 1655728 3 1OD000-{ ] HOLISING, Bottom

i 1656761 2 inlia I SHAFT, Arbor

4 1656913 1 {noonar-{ | SHART, Arber, Canter

1 164847 18 {OD000k { } SCREW, Hex Wshr, Hd, /16 x 5/8

-} 1655867 2 (OCDKH-{ } PULLEY ASSY, Deck Drive

7 BAI2E3 3 QoOna)-{ | WASHER

g o151 3 {0001- 1 LUK WASHER, 7116

g QMIETT 3 {00000+1 ) CAPSCREW, Hex Hd, 701614 x 1-174
10 108202 6 (ool 1 BEARING
1 1656153 1 (T [ I HOLUSING, 43"
12 1656928 1 {00000} } PLULLEY ASEY
12 1657960 3 (OO0t } SHIELD, Beanny, Lipper
14 103453 1 (Qpogo)- i BAFFLE
15 105219 2 oooon-{ 1 BRACKET ASSY, Front
16 10HI6E 1 {LG000-¢ } BAfR, Reinforcement
17 B3I 4 (OG- | } BOLT, Carriage, 3816 x 1
1} 917372 2 {DOD00)-{ i WUT, Hax, Full, 5{16-18
14 817366 2 {ooooD}-{ | LOCKWASHER, 5116
20 922110 2 (G000 1 BOLT, Carriage, 3/8-16 x 3/4
2 816065 ] [ODD00- { } LOCKWASHER, 3/8
2 916950 6 LUy ¥ MUT, Hex, Full, 3{2-16
e 108186 2 {000)-{ b CLIP, Baffle
24 922125 2 {00000 i SCHREW. Thd. Fovming. 11420 x NE
25 521558 z [Q0QoH{ } CAPSCREW, Hex Hd., 1/4-20 x 58
75 TIVT 2 (0G000)-{ ¥ WASHER, Plain, 1/4
27 16054 4 (OG0 [ I LOCKWASHER, 174
8 MEET2 4 (0000014 ! WUT, Hex, Full, 1/4-20
0 108224 i (ooDn-{ } BRACHKET, Roller, L.H.
20 TePDBeE T 2 (0Da0i-{ ¥ BOLT, Carriage, 5F16-18 x 2/4

1 1BE3236 2 (ODOO-{ } SHAFT & BEARING ASSY
2z 1663337 1 (OO0 1 SHAFT & BEARING ASSY, Center

ASSEMBLY PROGEDLIRE

48" Mower {Housing & Arbor Group)

A, Press {2) bearings {item 10} with land riding seal out over shaft {items 3 &4
using pressure only an the inner race of the bearing.

B. Assemble upper and lower arbor housings (items 1 & 2) over bearings. Most
be careful that housings do not cock on bearings. When upper and lower
housing flanges come together proper alignment of holes in housing flanges
are accomplished by aligning knockouts in lower housing flange with mating
holes in upper hausing flange. Also half holes in quter edge must match.

C.  Seal between flanges of upper arbor housing and lower arbor housing with
1651180 gasket eliminator. Flemove contaminates, such as gréase, heavy ol
and dirt from flange surfaces before assembly. Avold lateral movement
hetween flange surfaces during assembly.

33



Group 981273

Eimplicify

487 Cover, Drive & Baif Group

NCOTE: USE STANDARD HARDWARE
TORAQUE SPEC. MO, 17320F UNLESS
OTHERWISE NOTED.

LUBRICATE -
NNER RACE,

21

TORGELE TO 4555 FT. LBS.



Mg No. 1690272

. ) ’- -
48" Cover, Drive & Bail Group slmp lﬂl'y
Ret. Part 10478
M. Mo, Chry. Sarial Na- Descripticn
1 1656062 1 (00000 H COVER, R-H.
2 1656951 1 (0] - } COVER, LH.
K] 920000 14 {00000 - i SCHEW, Hex, Taptite, 1/4-20 x 3/8
a 164268 1 (OOoo0k-{ H FULLEY, 1dler
5 1657684 1 Ll iy | LEVER ASSY, |dler {w/Bushings}
6 917642 L] {R000)- } WASHER, Plain, 5/i&
T 91 BOG5 2 {poDo0o-1 } LOCKWASHER. 2/8
a 816850 1 (oouao-{ ' MUT, Hex, Full, 3/8-15
a 108412 1 10000} { } CAPSCREW, Hex Hd., 3/8-16 x 1-1/4
10 171815 1 (000004 } EYEBOLT
11 1656536 1 {0000 ] EPRING
12 1657044 1 HOnOaa)-( ! RELT, W, Arbor Drive
13 916951 2 {CaeuOnDe -4 ) MUT, Hex, Full, 17213
12 172015 i MR- 1 ROCKER ARM ASSY
15 1657682 1 (D000 § ] BUSHING
16 1657658 2 (D000} | SHLELTD, Grass
i7 1855777 3 (O00R0H- } ADAPTOR, Blade
18 1857526 i [QOoROK-( i EING, Salf Locking
19 1656927 3 (Do} 1 WASHER, Splina
20 1656916 3 (OO0 1 WASHER, Spline
21 Q20676 3 100000)-1 ¥ CAPSCREW, Hex Hd., 71614 x1
2 1656857 1 [0D000)-{ ] DECAL, Danger
23 174845 1 {00000 } DECAL, Belt Instzllathan
24 1656856 1 L00D00)- } DECAL, Danger
25 2171073 1 [ DO -{ ] RACE, Inoner
26 1656062 1 (oo - i LEVER ASSY, Idler
27 1656143 ] (Doonny-L } SLADE, 48" Mower
] 172473 1 [BOD00-{ } BAIL ASSY
) 154304 2 (oD000-{ H YOKE
1] Olg2Ez 2 0000 | MUT. Hex, Jam, 17220
31 821178, 2 {D0O)-4 ] CAPSCHREW, Hex Hd., 1/2-13 x 1-144
32 S1E430 2 (OO005-1 } WASHER, Plgin, 7116
Iz 105051 2 (o000} I SPACER
34 17421 1 o - i MUT, Hex, Jam, 3fE-1G
14 516266 z {000 0011 1 LOCKWASHER, 1/2

55



Group 981193

Bimplicify

48" Height Adjusting & Rofler Group

NOTE: USE STANDARD HARDWARE
TOROUE SPEC MO, 173209 UNLESS
OTHERWISE NOTED.

19 13

AL

NOTE: THREAD CAPSCREW (ITEM 1}
INTO ROLLER BAR AND LOCK 1N PLACE

WITH NUT HTEM 6). MUST HAVE SLIDING
CLEARANCE BETWEEN AOLLER BAR AND
ROLLER BRACKET AFTER ASSEMELED.

a6



Mig. No. 1690272

[ ) - I
48" Height Adjusting & Raller Group Dimplicily
Fief. Part 10/78
Me. Mo Gty Sarial Meo. Pascription
1 825204 2 OGO } CAPSCHEW, Hex Hd., 3816 x 1
2 108454 L {000003- i BRACKET & SHAFT ASSY
! 923347 4 {00000~ } BOLT, Carriaga, 3/8-16 x 2/4
4 S20562 2 (OO0 } BOLT, Carraigs, 5/16-13 x 3/4
5 916965 4 [Leleln a7 1 LOCKWASHER, 3/8
G 516880 B (OO0 - 1 MUT, Hex, Full, 3816
¥ 1657591 1 (00000I-{ } BAH, Roller
& 1657892 1 (OO0 | 1 SHAFT ASSY, Roller
a 172047 1 00000k H BRACKET, Reller, B.H-
mn 9173Irg & {00000} | } WASHER, Plain, 3/2
11 923478 2 (00D00I-( } HUT, Hex. Fult Lock, 3/8-16
12 an??n z lle il i CAPSCREW, Hex Hd., 3816 x §
i3 102431 2 {CO0D0-{ } RAOLLER SUE ABSY
14 108419 14 10000 ¥ BUSHING
15 1023432 5 {CHHOODN-{ 1 AOLLER ASSY
1% 024040 2 {0000 -{ } WASHER, Flain, 5/16
17 [0 2 (O0000H-§ ¥ PN, Cottar, 3/32 x 518
18 G17372 z (00000 1 LT, Hex, Fuil, 511618
19 918287 g 0K L I wWASHER, Plain, 518
20 918458 7 (DOO0D)-{ 1 FI, Cotter, 3716 = 1
21 108241 2 (OD00)-{ ¥ SOCKET ASSY
2z a17421 z LOD000H! | NUT. Hex, Jam, 2/3-16
22 1650394 2 (000000 ] HANGLE, Adjusting
24 1651820 2 {pobo0)-{ } GRIP
= 108360 z (0030m-( 1 SPRING
28 a17356 2 (0o00k-{ I LOCKWASHER, 516
27 172046 1 EHHOA) - } BRACKET, Raller. L.H.
28 108512 2 (DODDoE-§ } FIWOT

37



Group 981453

Himplicity _ 48" Deffector, Stone Guard & Rocker Arm Group

5 4

1" “Sel

a7
P T
e R |

J

v

}
Y

—
L -]
N,
~
LY

nm";;“f
Ll

it
(S S

HOTE: USE STANDARD HARDWARE
TORGQUE SPEC MO, 173205 UNLESS
GQTHERWISE MOTED-

Gt



Mig. No. 1690272

. ) - ’- ™~
48" Deflector, Stone Guard & Rocker Arm Group fmplicify
Flef. Part 10/78
Ng- Mo Cry. Serial Mo Description
1 163011 1 {00000k ! BELT, V, PTO to Nawer
2 22109 4 (D004 ¥ BOLT, Carmige, 3/&-16x 1-1/4
3 224336 3 (00000} 1 WASHER, Speclal
4 515965 4 100000)-{ 1 LOCKWASHER, 372
L5 G350 4 1OD000)-( ¥ NUT, Hex, Full, 3/8-16
6 154306 2 1CO0D0H ] PIN, Yoke
¥ 172458 1 (OGO ¥ RQCKER ARM ASSY
& 92117§, 2 100oa0)-{ i CAPSCREW. Hex Hd., /213 x 1-1/4
= 1651184 1 1C0001- [ } DEFLECTOR
10 816951 2 (00000 1 NUT, Hex, Full, 1/2-13
1 105051 2 {CHICHIO-4 ] SPFACER
12 916966 2 (OO0 } LOCKWASHER, 1/2
12 174127 1 {00000 1 GUARD AESY, Stone
14 118063 2 teoocal-i } PIN
15 213452 2 1Qnoom-{ ) PIM, Cotter, 1f8 x 1
16 176052 2 (O000]-{ ] BN, Clip

39






TORGUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE

TOLERANCE +20%
SEZE SAE GRADE #2 SAE GRADE #5 SAE GAADE #8
In.fLbs. In.fibs. In/Lbs,
Ft./Lbs. Nm. Ft/Lbs. Nm. Ft/Lks, M.
8-32 19 2.1 an 3.4 41 48
8-38 20 23 31 3.5 43 4.5
j0-24 27 3.1 43 49 &6Q 6.8
10-32 31 3.5 49 55 68 7.7
1/4-20 65 76 8 10.9 12 16.3
1/4-28 76 86 10 13.6 14 19,
5f16-18 11 15, 17 23.1 28 34,
5f16-24 12 16.3 18 258 25 34,
3/8-16 20 272 30 40.8 45 &1.2
3/8-24 23 3.3 35 476 50 &8,
7f18-14 an 40.8 50 8. 70 85.2
THB-20 35 476 55 74.8 20 1088
1/2-13 50 8. 75 102, 110 149.6
1/2-20 55 74.8 a0 122.4 120 1683.2
9/16-12 65 858.4 116 148.6 150 204.
9/18-18 75 102. 120 163.2 170 231.2
5/8-11 ag 122.4 150 204. 220 299 2
5/8-18 100 138, 180 244.8 240 326.4
3/4-10 160 217.6 260 353.6 386 525.
3/4-18 180 244 .8 300 408, 420 . 712
7/8-9 140 190.4 400 544, 600 816,
7/8-14 155 210.8 440 598.4 660 897.6
1-8 220 298.2 580 '788.8 00 1,224,
1-12 240 326.4 840 870.4 1,000 1,360.
NOTE: BOLT HEAD MARKING
S.AE. GRADE:

1. These torgue values are to be used for all hardware

excluding: locknuts, ssif-tapping screws, thread

forming screws, sheet metal screws and socket head

setzorews.

2, Recommended seating torque values for lacknuts:
a. For prevaliling torgue lecknuts - use 65% of grade 5

tarques.

b. For flange whizleck nuts {and screws) - use 135%

of grade 5 torques.

3. Unless otherwise noted on assembly drawings all
torque values must meat this specification.

2 0
s (Y
e G0







